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1. NAME OF THE MEDICINAL PRODUCT

MOMENSA (50 µg/actuation nasal spray, suspension)

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each delivered dose contains mometasone furoate monohydrate 
equivalent to 50 micrograms of mometasone furoate anhydrous.

Excipient with known effect: 
This medicinal product contains 20 micrograms of benzalkonium 
chloride per actuation.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Nasal spray, suspension.
White to off-white viscous suspension with pH between 4.3 and 4.9.

4. Clinical particulars

4.1 Therapeutic indications

MOMENSA nasal spray is indicated for use in adults and children 3 
years of age and older to treat the symptoms of seasonal allergic or 
perennial rhinitis. 

MOMENSA nasal spray is indicated for the treatment of nasal polyps 
in adults 18 years of age and older.

4.2 Posology and method of administration

After initial priming of the MOMENSA nasal spray pump, each 
actuation delivers approximately 100 mg of mometasone furoate 
suspension, containing mometasone furoate monohydrate equivalent 
to 50 micrograms mometasone furoate.

Posology

Seasonal Allergic or Perennial Rhinitis
Adults (including older patients) and children 12 years of age and older: 
The usual recommended dose is two actuations (50 micrograms/
actuation) in each nostril once daily (total dose 200 micrograms). Once 
symptoms are controlled, dose reduction to one actuation in each 
nostril (total dose 100 micrograms) may be effective for maintenance.

If symptoms are inadequately controlled, the dose may be increased 
to a maximum daily dose of four actuations in each nostril once 
daily (total dose 400 micrograms). Dose reduction is recommended 
following control of symptoms. 

Children between the ages of 3 and 11 years: The usual 
recommended dose is one actuation (50 micrograms/actuation) in 
each nostril once daily (total dose 100 micrograms). 

Mometasone furoate demonstrated a clinically significant onset of 
action within 12 hours after the first dose in some patients with 
seasonal allergic rhinitis; however, full benefit of treatment may not be 
achieved in the first 48 hours. Therefore, the patient should continue 
regular use to achieve full therapeutic benefit. 
Treatment with MOMENSA nasal spray may need to be initiated 
some days before the expected start of the pollen season in patients 
who have a history of moderate to severe symptoms of seasonal 
allergic rhinitis.

Nasal Polyposis
The usual recommended starting dose for polyposis is two actuations 
(50 micrograms/actuation) in each nostril once daily (total daily dose 
of 200 micrograms). If after 5 to 6 weeks symptoms are inadequately 
controlled, the dose may be increased to a daily dose of two sprays 
in each nostril twice daily (total daily dose of 400 micrograms). The 
dose should be titrated to the lowest dose at which effective control 
of symptoms is maintained. If no improvement in symptoms is seen 
after 5 to 6 weeks of twice daily administration, the patient should be 
re-evaluated and treatment strategy reconsidered. 

Efficacy and Safety studies of mometasone furoate for the treatment 
of nasal polyposis were four months in duration. 

Paediatric population

Seasonal Allergic Rhinitis and Perennial Rhinitis
The safety and efficacy of mometasone furoate in children under 3 

years of age have not been established.

Nasal Polyposis
The safety and efficacy of mometasone furoate in children and 
adolescents under 18 years of age have not been established.

Method of administration

Prior to administration of the first dose, shake container well and 
actuate the pump 10 times (until a uniform spray is obtained).
If the pump is not used for 14 days or longer, reprime the pump with 2 
actuations, until a uniform spray is observed, before next use. 

Shake container well before each use. The bottle should be discarded 
after the labelled number of actuations or within 2 months of first use.

4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients 
listed in section 6.1.

MOMENSA nasal spray should not be used in the presence of 
untreated localised infection involving the nasal mucosa, such as 
herpes simplex. 

Because of the inhibitory effect of corticosteroids on wound healing, 
patients who have experienced recent nasal surgery or trauma should 
not use a nasal corticosteroid until healing has occurred.

4.4 Special warnings and precautions for use

Immunosuppression
Mometasone furoate nasal spray should be used with caution, if at 
all, in patients with active or quiescent tuberculous infections of the 
respiratory tract, or in untreated fungal, bacterial, or systemic viral 
infections. 

Patients receiving corticosteroids who are potentially 
immunosuppressed should be warned of the risk of exposure to 
certain infections (e.g., chickenpox, measles) and of the importance of 
obtaining medical advice if such exposure occurs.

Local Nasal Effects
Following 12 months of treatment with mometasone furoate in a 
study of patients with perennial rhinitis, there was no evidence of 
atrophy of the nasal mucosa; also, mometasone furoate tended to 
reverse the nasal mucosa closer to a normal histologic phenotype. 
Nevertheless, patients using mometasone furoate over several 
months or longer should be examined periodically for possible 
changes in the nasal mucosa. If localised fungal infection of the nose 
or pharynx develops, discontinuance of mometasone furoate nasal 
spray therapy or appropriate treatment may be required. Persistence 
of nasopharyngeal irritation may be an indication for discontinuing 
mometasone furoate nasal spray. 

MOMENSA nasal spray is not recommended in case of nasal septum 
perforation (see section 4.8). 

In clinical studies, epistaxis occurred at a higher incidence compared to 
placebo. Epistaxis was generally self-limiting and mild in severity (see 
section 4.8). 

MOMENSA nasal spray contains benzalkonium chloride which may 
cause nasal irritation.

Systemic Effects of Corticosteroids
Systemic effects of nasal corticosteroids may occur, particularly at 
high doses prescribed for prolonged periods. These effects are much 
less likely to occur than with oral corticosteroids and may vary in 
individual patients and between different corticosteroid preparations. 
Potential systemic effects may include Cushing’s syndrome, 
Cushingoid features, adrenal suppression, growth retardation in 
children and adolescents, cataract, glaucoma and more rarely, a 
range of psychological or behavioural effects including psychomotor 
hyperactivity, sleep disorders, anxiety, depression or aggression 
(particularly in children).

Following the use of intranasal corticosteroids, instances of increased 
intraocular pressure have been reported (see section 4.8).

Visual disturbance 
Visual disturbance may be reported with systemic and topical 
corticosteroid use. If a patient presents with symptoms such as 
blurred vision or other visual disturbances, the patient should be 
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โมเมทาโซนฟโูรเอต
ความแรง 50 ไมโครกรมั ตอ่ 1 สดู
ชนดิพน่จมกู
ชือ่การคา้ Momensa
(โมเมนซา่)

1.  ยาน้�คอือะไร
1.1 ยาน้�มช้ื่อวา่อะไร
• ยานี้้�ชื่่�อว่า่ โม-เม-ทา-โซนี้-ฟู-ูโร-เอต (Mometasone 

Furoate) เป็็นี้ยาในี้กลุ่่ม่สเตย้รอยด์์
1.2 ยาน้�ใชเ้พื่ออะไร
• รักษาอาการคัดั์จมกูท้�เกดิ์จากภูมูแิพ้ ้ในี้ผูู้ใ้หญ่ ่แลุ่ะ

เด็์กท้�อายม่ากกว่า่ 3 ป้็
• รักษาโรคัรดิ์สด้์ว่งจมกู ในี้ผูู้ใ้หญ่อ่าย ่18 ป้็ ขึ้้�นี้ไป็

2. ข้อ้ควรรูก้อ่นใชย้า
2.1 ห้า้มใชย้าน้�เม ื่อไห้ร่

 ⊗ เคัยแพ้ย้านี้้�หรอ่สว่่นี้ป็ระกอบขึ้องยานี้้�
 ⊗มภู้าว่ะตดิ์เชื่่�อท้�ยงัไมไ่ด์รั้บการรักษา
 ⊗อยูใ่นี้ชื่ว่่งการพั้กหลุ่งัผู้า่ตดั์จมกู หรอ่จมกูได์รั้บบาด์
เจ็บ

2.2 ข้อ้ควรระวงัเมื่อใชย้าน้� 
 • ให้ป้รกึษาแพทยห์้รอืเภสชักร ในกรณ้ีตอ่ไปน้�

- ใชื่ย้า สมน่ี้ไพ้ร หรอ่อาหารเสรมิอ่�นี้อยู่
- โรคัว่ณัโรคั
- โรคัตดิ์เชื่่�อ
- โรคัเป็็นี้ถุง่พั้งผู้ด่์
- ใชื่ย้าในี้กลุ่่ม่คัอรต์โิคัสเตย้รอยด์์
- มอ้าการระคัายเคัอ่งจมกูหรอ่ลุ่ำาคัอ
- ตั�งคัรรภู ์ว่างแผู้นี้ตั�งคัรรภู ์หรอ่อยูร่ะหว่า่งใหน้ี้มบต่ร

“สอบถามแพทยห์้รอืเภสชักร 
ถา้ทา่นไมแ่นใ่จวา่มภ้าวะดงักล่า่วห้รอืไม”่  

                       
3. วธิีใ้ชย้า
3.1 ข้นาดแล่ะวธิีใ้ช้
 • ควรใชย้าตามคำาแนะนำาข้องแพทยห์้รอืเภสชักร
เทา่น ั�น เพ้ราะขึ้นี้าด์แลุ่ะระยะเว่ลุ่าในี้การใชื่ย้านี้้�ขึ้ ้�นี้
กบัชื่นี้ดิ์แลุ่ะคัว่ามรน่ี้แรงขึ้องโรคั

• เด็์กอายม่ากกว่า่ 12 ป้็แลุ่ะผูู้ใ้หญ่ ่ใชื่ข้ึ้า้งลุ่ะ 2 สดู์ ว่นัี้
ลุ่ะ 1 คัรั�ง หรอ่ตามแพ้ทยส์ั�ง

• เด็์กอาย ่3-12 ป้็ ใชื่ข้ึ้า้งลุ่ะ 1 สดู์ ว่นัี้ลุ่ะ 1 คัรั�ง หรอ่
ตามแพ้ทยส์ั�ง

• ศึก้ษาว่ธิีใ้ชื่เ้พ้ิ�มเตมิจากทา้ยเอกสาร
3.2 ห้ากล่มืพน่ยาควรทำาอยา่งไร
• พ้น่ี้ยาทนัี้ทท้้�นี้ก้ขึ้้�นี้ได์ ้แตถุ่า้ใกลุ่ก้บัการใชื่ย้าคัรั�งตอ่

ไป็ ใหข้ึ้า้มไป็ โด์ยไมต่อ้งเพ้ิ�มขึ้นี้าด์ยาเป็็นี้ 2 เทา่
3.3 ถา้พน่ยาน้�เกนิข้นาดท้่แนะนำา ควรทำาอยา่งไร
• ใหส้งัเกตอาการอยา่งใกลุ่ช้ื่ดิ์ หากมอ้าการผู้ดิ์ป็กตทิ้�

รน่ี้แรง ใหร้บ้นี้ำาสง่โรงพ้ยาบาลุ่ทนัี้ท ้

4. ข้อ้ควรปฏิบิตัริะห้วา่งใชย้า
• หากตอ้งพ้น่ี้ยาขึ้า้งลุ่ะสองคัรั�ง คัว่รพ้น่ี้ยาขึ้า้งลุ่ะ 1 

คัรั�งใหค้ัรบทั�งสองขึ้า้งกอ่นี้ แลุ่ว้่จง้เริ�มพ้น่ี้ยาคัรั�งท้�
สองใหค้ัรบทั�งสองขึ้า้ง

• ใชื่ย้าอยา่งตอ่เนี้่�อง สมำ�าเสมอตามท้�แพ้ทยส์ั�ง 
• พ้บแพ้ทยต์ามนัี้ด์เพ้่�อตดิ์ตามผู้ลุ่การรักษา
• หา้มหยด่์ยาเอง ยกเว่น้ี้ได์รั้บคัำาแนี้ะนี้ำาจากแพ้ทย์

5. อนัตรายท้่อาจเกดิจากยา
5.1 อาการท้่ตอ้งห้ยดุยาแล่ว้รบ้ไปพบแพทยท์นัท้
• ลุ่มพ้ษิ บว่มท้�ใบหนี้า้ เป็ลุ่อ่กตา รมิฝ้ีป็าก 
• หนี้า้มด่์ เป็็นี้ลุ่ม แน่ี้นี้หนี้า้อก หายใจลุ่ำาบาก
• ผู้่�นี้แด์ง ต่ม่ผู้อง ผู้วิ่หนัี้งหลุ่ด่์ลุ่อก มจ้ำ�าตามผู้วิ่หนัี้ง
5.2 อาการท้่ไมจ่ำาเป็นตอ้งห้ยดุยา แตถ่า้มอ้าการ

รนุแรงให้ไ้ปพบแพทย์
• ป็ว่ด์หวั่
• จาม
• เลุ่อ่ด์กำาเด์าไหลุ่
• เจ็บคัอ หรอ่เจ็บโพ้รงจมกู
• มแ้ผู้ลุ่ในี้จมกู
• ตดิ์เชื่่�อในี้ทางเด์นิี้หายใจ

“ไมจ่ำาเป็นตอ้งห้ยดุยา แตถ่า้มอ้าการรนุแรงให้ไ้ป
พบแพทย”์

6. ควรเก็บยาน้�อยา่งไร
• เกบ็ยาในี้บรรจภู่ณัฑ์เ์ด์มิตามท้�ได์รั้บมา
• เกบ็ยาในี้ท้�แหง้ อยา่ใหโ้ด์นี้แสงโด์ยตรง หรอ่ในี้ท้�ชื่่�นี้ 

คัว่รเกบ็ท้�อณ่หภูมูไิมเ่กนิี้ 30 องศึาเซลุ่เซย้ส
• หา้มเกบ็ยาในี้ชื่อ่งแชื่แ่ข็ึ้ง
• เกบ็ยาใหพ้้น้ี้มอ่เด็์ก
• ยามอ้าย ่2 เด์อ่นี้นัี้บจากเปิ็ด์ใชื่ค้ัรั�งแรก

7. ล่กัษณีะแล่ะสว่นประกอบข้องยา
 • ล่กัษณีะยา นี้ำ �าแขึ้ว่นี้ตะกอนี้สข้ึ้าว่ถุง้สข้ึ้าว่ออก
เหลุ่อ่ง สำาหรับพ้น่ี้จมกู

 • ตวัยาสำาคญั โมเมทาโซนี้ฟูโูรเอต (Mometasone 
Furoate) 

 • สว่นประกอบอื่น ๆ ได์แ้ก ่เบนี้ซาลุ่โคัเนี้ย้ม คัลุ่อไรด์ ์
(benzalkonium chloride) กลุ่เ้ซอรอลุ่ (glycerol) 
โพ้ลุ่ซ้อรเ์บต 80 (polysorbate 80) ไมโคัรคัรสิทลัุ่
ลุ่น้ี้เซลุ่ลุ่โูลุ่ส (microcrystalline cellulose) คัาร์
เมลุ่โลุ่สโซเด์ย้ม (carmellose) ซติรกิแอซดิ์โมโนี้
ไฮเด์รต (citric acid monohydrate) โซเด์ย้มซเิตรท 
(sodium citrate) นี้ำ �า (purified water)

ผูู้ผู้้ล่ติ Farmea ป็ระเทศึฝีรั�งเศึส 
ผูู้น้ำาเข้า้แล่ะผูู้แ้ทนจำาห้นา่ย
บรษัิท อลัุ่โว่เจนี้ (ป็ระเทศึไทย) จำากดั์
เอกสารน้�ปรบัปรงุคร ั�งล่า่สดุเมื่อ 23 ธีนัี้ว่าคัม 2563
ศึกึษาข้อ้มลู่ยาเพิ่มเตมิทางเว็บไซตข์้อง อย.
http://www.fda.moph.go.th/sites/oss/Pages/Main.aspx

http://ndi.fda.moph.go.th

เอกสารน้�เป็นข้อ้มลู่โดยยอ่ 
ห้ากมข้้อ้สงสยัให้ป้รกึษาแพทยห์้รอืเภสชักร

ข้อ้แนะนำาวธิีก้ารใชย้าพน่จมกู

1. กำาจัด์นี้ำ �ามกูออกจากจมกูใหห้มด์ (ถุา้ม)้ แลุ่ว้่ลุ่า้งมอ่ให ้
สะอาด์ 

2. เขึ้ยา่ขึ้ว่ด์ยา เปิ็ด์ฝีาคัรอบขึ้ว่ด์ยา แลุ่ะถุอด์ป็ลุ่อก
พ้ลุ่าสตกิท้�คัรอบขึ้ว่ด์ยาออก

3. นัี้�งตวั่ตรง ตั�งศึร้ษะตรง กม้ศึร้ษะเล็ุ่กนี้อ้ย หายใจออก
ชื่า้ ๆ 

4. ใชื่ม้อ่ขึ้า้งท้�ถุนัี้ด์จับขึ้ว่ด์ยา สอด์ป็ลุ่ายท้�พ้น่ี้ยาเขึ้า้ไป็ในี้
รจูมกูขึ้า้งใด์ขึ้า้ง หนี้้�งลุ่ก้ป็ระมาณ 1 เซนี้ตเิมตร โด์ย
ใหป้็ลุ่ายหลุ่อด์ชื่้�ไป็ทางผู้นัี้งด์า้นี้ขึ้า้งจมกู แลุ่ะหนัี้ ออก
จากผู้นัี้งกั�นี้ชื่อ่งจมกู 

5. ปิ็ด์รจูมกูขึ้า้งท้�เหลุ่อ่โด์ยกด์เบา ๆ บนี้ป้็กจมกูด์ว้่ยนี้ิ�ว่มอ่
อก้ขึ้า้ง สดู์หายใจเขึ้า้ชื่า้ ๆ พ้รอ้มกบักด์ท้�พ้น่ี้ยาเขึ้า้จมกู 

6. จากนัี้�นี้กลุ่ั�นี้หายใจป็ระมาณ 2-3 ว่นิี้าทแ้ลุ่ะหายใจออก
ทางป็าก 

7. พ้น่ี้ยาในี้รจูมกูอก้ขึ้า้งโด์ยป็ฏิบิตัติามขึ้ั�นี้ตอนี้ขึ้อ้ 4-6 
(ถุา้ตอ้งพ้น่ี้ยา เขึ้า้จมกูทั�งสองขึ้า้ง) 

8. เชื่ด็์ทำาคัว่ามสะอาด์ป็ลุ่ายท้�พ้น่ี้ยา ปิ็ด์ฝีาเกบ็ให ้
เรย้บรอ้ย

ท้�มา คัูม่อ่ทกัษะตามเกณฑ์ค์ัว่ามรูค้ัว่ามสามารถุทางว่ชิื่าชื่พ้้
ขึ้องผูู้ป้็ระกอบว่ชิื่าชื่พ้้เภูสชัื่กรรม (สมรรถุนี้ะรว่่ม) พ้.ศึ. 2562

1. 2.

3. 4.

5. 6.
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considered for referral to an ophthalmologist for evaluation of possible 
causes which may include cataract, glaucoma or rare diseases such 
as central serous chorioretinopathy (CSCR) which have been reported 
after use of systemic and topical corticosteroids.

Patients who are transferred from long-term administration of 
systemically active corticosteroids to mometasone furoate nasal 
spray require careful attention. Systemic corticosteroid withdrawal 
in such patients may result in adrenal insufficiency for a number 
of months until recovery of HPA axis function. If these patients 
exhibit signs and symptoms of adrenal insufficiency, or symptoms of 
withdrawal (e.g., joint and/or muscular pain, lassitude, and depression 
initially) despite relief from nasal symptoms, systemic corticosteroid 
administration should be resumed and other modes of therapy and 
appropriate measures instituted. Such transfer may also unmask pre-
existing allergic conditions, such as allergic conjunctivitis and eczema, 
previously suppressed by systemic corticosteroid therapy.

Treatment with higher than recommended doses may result in 
clinically significant adrenal suppression. If there is evidence for higher 
than recommended doses being used, then additional systemic 
corticosteroid cover should be considered during periods of stress or 
elective surgery.

Nasal Polyps
The safety and efficacy of mometasone furoate nasal spray has not 
been studied for use in the treatment of unilateral polyps, polyps 
associated with cystic fibrosis, or polyps that completely obstruct the 
nasal cavities.

Unilateral polyps that are unusual or irregular in appearance, especially 
if ulcerating or bleeding, should be further evaluated.

Effect on Growth in Paediatric Population
It is recommended that the height of children receiving prolonged 
treatment with nasal corticosteroids is regularly monitored. If growth 
is slowed, therapy should be reviewed with the aim of reducing the 
dose of nasal corticosteroid if possible, to the lowest dose at which 
effective control of symptoms is maintained. In addition, consideration 
should be given to referring the patient to a paediatric specialist.

Non-nasal Symptoms
Although MOMENSA nasal spray will control the nasal symptoms in 
most patients, the concomitant use of appropriate additional therapy 
may provide additional relief of other symptoms, particularly ocular 
symptoms.

4.5 Interaction with other medicinal products and other forms of 
interaction

(See section 4.4 Special warnings and special precautions for use with 
systemic corticosteroids.) 

A clinical interaction study was conducted with loratadine. No 
interactions were observed.

Co-treatment with CYP3A inhibitors, including cobicistat-containing 
products, is expected to increase the risk of systemic side-effects. 
The combination should be avoided unless the benefit outweighs the 
increased risk of systemic corticosteroid side-effects, in which case 
patients should be monitored for systemic corticosteroid side-effects.

4.6 Fertility, pregnancy and lactation

Pregnancy
There is no or limited amount of data from the use of mometasone 
furoate in pregnant women.

Studies in animals have shown reproductive toxicity (see section 5.3). 
As with other nasal corticosteroid preparations, MOMENSA nasal 
spray should not be used in pregnancy unless the potential benefit 
to the mother justifies any potential risk to the mother, foetus or 
infant. Infants born of mothers who received corticosteroids during 
pregnancy should be observed carefully for hypoadrenalism.

Breastfeeding
It is unknown whether mometasone furoate is excreted in human 
milk. As with other nasal corticosteroid preparations, a decision must 
be made whether to discontinue breast-feeding or to discontinue/
abstain from MOMENSA nasal spray therapy taking into account the 
benefit of breast feeding for the child and the benefit of therapy for 
the woman.

Fertility
There are no clinical data concerning the effect of mometasone 
furoate on fertility. Animal studies have shown reproductive toxicity, 
but no effects on fertility (see section 5.3).

4.7 Effects on ability to drive and use machines

None known.

4.8 Undesirable effects

Summary of the safety profile
Epistaxis was generally self-limiting and mild in severity, and 
occurred at a higher incidence compared to placebo (5%), but at a 
comparable or lower incidence when compared to the active control 
nasal corticosteroids studied (up to 15%) as reported in clinical 
studies for allergic rhinitis. The incidence of all other adverse events 
was comparable with that of placebo. In patients treated for nasal 
polyposis, the overall incidence of adverse events was similar to that 
observed for patients with allergic rhinitis.

Systemic effects of nasal corticosteroids may occur, particularly when 
prescribed at high doses for prolonged periods.

Tabulated list of adverse reactions
Treatment related adverse reactions (≥1%) reported in clinical trials 
in patients with allergic rhinitis or nasal polyposis and post-marketing 
regardless of indication are presented in Table 1. Adverse reactions 
are listed according to MedDRA primary system organ class. Within 
each system organ class, adverse reactions are ranked by frequency. 
Frequencies were defined as follows: very common (≥1/10); common 
(≥1/100 to <1/10); uncommon (≥1/1,000 to <1/100). The frequency 
of post-marketing adverse events is considered as “not known (cannot 
be estimated from the available data).

Table 1: Treatment-related adverse reactions reported by system 
organ class and frequency

Very common Common Not known

Infections and 
infestations

Pharyngitis
Upper 
respiratory 
tract infection†

Immune system 
disorders

Hypersensitivity 
including 
anaphylactic 
reactions, 
angioedema, 
bronchospasm, 
and dyspnoea

Nervous system 
disorders

Headache

Eye disorders Glaucoma
Increased 
intraocular 
pressure
Cataracts
Vision, blurred 
(see also section 
4.4)

Respiratory, 
thoracic and 
mediastinal 
disorders

Epistaxis* Epistaxis
Nasal burning
Nasal irritation
Nasal 
ulceration

Nasal septum 
perforation

Gastrointestinal 
disorders

Throat 
irritation*

Disturbances of 
taste and smell

*recorded for twice daily dosing for nasal polyposis
†recorded at uncommon frequency for twice daily dosing for nasal 
polyposis

Paediatric population
In the paediatric population, the incidence of recorded adverse events 
in clinical studies, e.g., epistaxis (6%), headache (3%), nasal irritation 
(2%) and sneezing (2%) was comparable to placebo.

4.9 Overdose

Symptoms
Inhalation or oral administration of excessive doses of corticosteroids 
may lead to suppression of HPA axis function.

Management
Because the systemic bioavailability of mometasone furoate nasal 
spray is <1%, overdose is unlikely to require any therapy other than 
observation, followed by initiation of the appropriate prescribed 
dosage. 

5. PHARMACOLOGICAL PROPERTIES

5.1  Pharmacodynamic properties

Pharmacotherapeutic group: Decongestants and Other Nasal 
Preparations for Topical Use-Corticosteroids, ATC code: R01A D09 
 

Mechanism of action
Mometasone furoate is a topical glucocorticosteroid with local anti-
inflammatory properties at doses that are not systemically active. 

It is likely that much of the mechanism for the anti-allergic and anti-
inflammatory effects of mometasone furoate lies in its ability to inhibit 
the release of mediators of allergic reactions. Mometasone furoate 
significantly inhibits the release of leukotrienes from leucocytes of 
allergic patients. 
In cell culture, mometasone furoate demonstrated high potency in 
inhibition of synthesis and release of IL-1, IL-5, IL-6 and TNFα; it is 
also a potent inhibitor of leukotriene production. In addition, it is an 
extremely potent inhibitor of the production of the Th2 cytokines, IL-4 
and IL-5, from human CD4+ T-cells. 

Pharmacodynamic effects
In studies utilising nasal antigen challenge, mometasone furoate has 
shown anti-inflammatory activity in both the early- and late- phase 
allergic responses. This has been demonstrated by decreases (vs 
placebo) in histamine and eosinophil activity and reductions (vs 
baseline) in eosinophils, neutrophils, and epithelial cell adhesion 
proteins. 

In 28% of the patients with seasonal allergic rhinitis, mometasone 
furoate nasal spray demonstrated a clinically significant onset of action 
within 12 hours after the first dose. The median (50%) onset time of 
relief was 35.9 hours. 

Paediatric population
In a placebo-controlled clinical trial in which paediatric patients (n=49/
group) were administered mometaone furoate 100 micrograms daily 
for one year, no reduction in growth velocity was observed. 

There are limited data available on the safety and efficacy of 
mometasone furoate in the paediatric population aged 3 to 5 years, 
and an appropriate dosage range cannot be established. In a study 
involving 48 children aged 3 to 5 years treated with intranasal 
mometasone furoate 50, 100 or 200 µg/day for 14 days, there was 
no significant differences from placebo in the mean change in plasma 
cortisol level in response to the tetracosactrin stimulation test.

The European Medicines Agency has waived the obligation to submit 
the results of studies with the reference medicinal product containing 
mometasone furoate in all subsets of the paediatric population in 
seasonal and perennial allergic rhinitis (see section 4.2 for information 
on paediatric use).

5.2 Pharmacokinetic properties

Absorption
Mometasone furoate, administered as an aqueous nasal spray, has a 
systemic bioavailability of <1% in plasma, using a sensitive assay with 
a lower quantitation limit of 0.25 pg/ml. 

Distribution
Not applicable as mometasone is poorly absorbed via the nasal route.

Biotransformation
The small amount that may be swallowed and absorbed undergoes 
extensive first-pass hepatic metabolism.

Elimination
Absorbed mometasone furoate is extensively metabolized and the 
metabolites are excreted in urine and bile.

5.3 Preclinical safety data

No toxicological effects unique to mometasone furoate exposure 
were demonstrated. All observed effects are typical of this class of 
compounds and are related to exaggerated pharmacologic effects of 
glucocorticoids. 

Preclinical studies demonstrate that mometasone furoate is devoid of 
androgenic, antiandrogenic, estrogenic or antiestrogenic activity but, 
like other glucocorticoids, it exhibits some antiuterotrophic activity and 
delays vaginal opening in animal models at high oral doses of 56 mg/
kg/day and 280 mg/kg/day. 

Like other glucocorticoids, mometasone furoate showed a clastogenic 
potential in-vitro at high concentrations. However, no mutagenic 
effects can be expected at therapeutically relevant doses. 

In studies of reproductive function, subcutaneous mometasone 
furoate, at 15 micrograms/kg prolonged gestation and prolonged and 
difficult labour occurred with a reduction in offspring survival and body 
weight or body weight gain. There was no effect on fertility. 

Like other glucocorticoids, mometasone furoate is a teratogen in 
rodents and rabbits. Effects noted were umbilical hernia in rats, cleft 
palate in mice and gallbladder agenesis, umbilical hernia, and flexed 
front paws in rabbits. There were also reductions in maternal body 

weight gains, effects on foetal growth (lower foetal body weight and/
or delayed ossification) in rats, rabbits and mice, and reduced offspring 
survival in mice. 

The carcinogenicity potential of inhaled mometasone furoate (aerosol 
with CFC propellant and surfactant) at concentrations of 0.25 to 2.0 
micrograms/l was investigated in 24-month studies in mice and rats. 
Typical glucocorticoid-related effects, including several non-neoplastic 
lesions, were observed. No statistically significant dose-response 
relationship was detected for any of the tumour types. 

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Benzalkonium chloride
Glycerol (E422)
Polysorbate 80 (E433)
Microcrystalline cellulose (E460) and carmellose sodium (E468) 
Citric acid monohydrate (E330)
Sodium citrate (E331)
Purified water

6.2 Incompatibilities

Not applicable.

6.3 Shelf life
2 years
Use within 2 months of first use.

6.4 Special precautions for storage

Do not store above 30°C.

6.5 Nature and contents of container

MOMENSA nasal spray is contained in a white, high density 
polyethylene bottle, that contains 140 actuations (18 g) of product 
formulation, supplied with a metering pump and on which a nasal 
applicator with cap is fitted.

Pack size: 1 bottle of 18 g of suspension

6.6 Special precautions for disposal and other handling

No special requirements.
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